Close this window

Wastewater
Plant
Operator 55

Bargaining Unit: Non-union Non-
Exempt

CITY OF APPLETON
Revision Date: Jun 13, 2022

SALARY RANGE
$25.58 - $35.80 Hourly
$53,193.00 - 74,474.00 Annually

NATURE OF WORK:

This is a technically skilled, professional, state certified position responsible for successful
continuous, real-time operations of a 15.5 MGD advanced secondary wastewater treatment
plants, and operation of sclids dewatering processes and final deposition procedures in

accordance with within the facility's Wisconsin Follution Discharge Elimination System (WPDES) -

permit and local, state, and federal standards for municipal wastewater treatment residuals and
agricuttural land application practices. The Wastewater Plant Operator is responsible for
operational control and maintaining plant processes within the facifity's Wisconsin Pollution
Discharge Elimination System (WPDES) permit. Systems include: o

« Sanitary Collection Systems (monitoring and troubleshooting the operation of 15 lift stations)
» Preliminary Treatment Systems (fine screen and wash, vortex grit removal and classification).
s Primary Treatment

« Secondary Treatment Systems (conventional activated sludge, with single stage nitrification
and secondary clarification).

+ Disinfection Systems (pathogen destruction with chiorination and dechlorination)




= Solids Thickening (dissclved air flotation, primary and receiving station processing).
+ Digestion (anaerobic digestion, methane production, gas compression, storage/use).
* Chemical phosphorous precipitation.

= inventory Systams (include secondary digesters, digested sludge wells, filtrate delivery and
siorage svsiem, water reatment residuals delivery and storage, and the bicselids convevance
system)

» Dewatering Equipment (beli filter presses, chemical feed and mix systems, hiosolids storage
and out loading (containment and out loading systems that utilize forklift and pavioader
operations to maintain physical inventory).

Wastewater Plant Operator responsibilities involve the comprehensive moniforing, testing, and
control of the chemical, physical and biological processes at the wastewater treatment plant.
The operator completes analytical testing to maintain plant processes and for regulatory
reporting requirements. Operators control equipment, pumps, valves, chemicals, etc. in order to
affect efficient, compliant discharge effluent and digestion product. Work is performed under
general supervision of the Operations Manager.

JOB FUNCTIONS:

ESSENTIAL JOB FUNCTIONS

« Monitors, determines necessary adiustments of unit processes fo optimize wastewater
treatment performance. Determines, adjusts, and monitors chemical dosage for treatment
including floceulants, ferrous sulfate, ferrous chloride, sodium hypochiorite, and sodium bisulfite.
* Develops process control strategies and responds fo abnormal conditions with appropriate
corrective measures using accepted wastewater practices to re-establish compliant plant
performance,

* Retrieves samples and performs required preservation and regulatory analysis to comply with
WPDES permit and Wisconsin Administrative Code. Regulatory testing requirements include the
following: Biochemical Oxygen Demand (BOD), pH, fecal coliform, and chiorine residual.
Process analyses includes: settability testing, suspended solids and volatile suspended solids fo
derive MCRT and SVI's. Volatile acids, alkalinity and carbon dioxide to determine anaerobic
digester performance,

* Monitors flows, levels, pressures, data and trends. Utilizes information in troubleshooting and
controlling plant processes.

« Controls and processes wastes transported to facility for treatment.

« Conducts microscopic analysis of process microlife to determine and control biclogical
treatment performance.

* Monitors for and identifies equipment malfunctions and initiates work requests. Safely starts,
stops and isolates treatment processes and equipment.

+ Makes process and maintenance observations and maintains accurate benchsheets,
worksheets, records, requests, and reports.

» Completes chronological log and communicates relevant information to operations,
maintenance and laboratory staff.

* Compiles and enters compuier data from system monitoring activities using standard and




process specific software.
+ Leads plant operation during emergency events including peak flow, power outage, and
emergency response.
* Responsible for immediate security and as contact of the facility during non-business hours,
responds to security system and facilitates response as appropriate.
* Responds fo public inguires regarding the wastewater treatment as appropriate.
* Maintains regular punctual and predictable atiendance, works overtime and exira hours as
required.
« Monitors and manipulates process variables inciuding digested sludge inventory levels, feed
rates, chemical feed rates, and belt filter nress settings to ensure consistent throughput,
¢« Coilects process control and regulatory compliance sampling as reguired for total solids, tolsi
volatile solids, pH, fecal coliform, nitrogen, piiosphorus, potassium, calcium, and RCRA metals.
» Monitors biosolids storage distribution and building configuration approgpriately for inventory
levels, moves materials, loads trucks, and produces scale records for material tracking,
+ Assists with bulk chemical delivery, relocates chemical fotes and containers, and maintains
chemical inventory information.
* Maintains and cleans solids dewatering facilities and equlpmenf

= [dentifies necessary corrective maintenance, Inifiates work orders, and monilors status of
repairs where appropriate.
* Assists mechanicai, electrical, or instrumentation technician in troubleshooting and repair of
reiated eguipment and systems,
» Enters areas of facility and sewer system structures designated as "confined space” per CEFR
1910.1486

OTHER JOB FUNCTIONS

« Maintains awareness of potential adverse impacts of inadvertent industrial discharges,
responds to industrial nofifications as necessary and communicating inforimation and plant
response actions to Pretreatment Coordinator or supervisor,

+ Responsible for the operation of the stand-by electrical generators (includes 1500 kW on-site
electrical generation).

» Utilizes lockout tagout, personal protective equipment and department and city safety
procedures to perform work safely.

« Monitors raw material consumption, initiates purchase order requests to maintain adequate
inventories, and coordinates receipt of incoming chemical shipments and supplies.

« Participates and contributes to research and development.

+ Performs laboratory bench scale process simulation tests to optimize chemical and biological
treatment.

+ Utilizes engineering drawings including general, mechanical, and process instrument and
diagrams.

+ Performs off-site sampling, testing, and maintains field data logs for bigsolids compaost.

« Communicates compost process status with the Bioselids Pregram Coordinator,

REQUIREMENTS OF WORK:

» Post-secondary education or training in wastewater treatment technology with a college
degree preferred.
* Possession or the ability to obtain WONR Advanced Wastewater Operator cettification




(certification subgrades A1, B, C, D, L, P and $8) preferred within 48 months of employment
and maintain the cerlificate when employed,

« Possession or the ability to obtain WONR general onerator certification with mechanical sludgs
handling subgrade (cettification subarade G} preferred within 48 months of employment and
maintain the ceriificate when employed.

+ Three to five years of operating experience in a wastewater treatment facility, manufacturing
environment, industrial maintenance environment or any equivalent combination of education,
experience, and training desired.

* Routinely rotating through three duty shifts providing twenty-four hour coverage on a seven
day per week basis including holidays.

* Valid Wisconsin driver's license,